
lll 85 spEcrAL SECTION E
I

H SECTIO}I E
85 SPECIAL

oEscRrPTrori TC- I 20 DESCRrplrOt{ TC- r 20

IrNorx ro uHrrs
i oEScRIPTIoN

llin clraun
I lxlrs
: FRONT
; REAR

I arrrrnv
leelr. onrvr
laoov. ntotnc uouen
laRMs
: MOIiER
; TRANSMTSST0N

: BUMPERS
: FRONT
; REAR

jcmeunrron

lcoHrnols, clurcx

I or rreRrHrrll

; DRAWBAR

: DRIVES
: MO},IER
i TRANSMTSST0N

: ENGINES
: ASSEMBLY
i sERVrcE

lrnaut, t'mrH

lcnass crrcHrn

iHrTcH. Mot.,ER

lxousrHc. lroutn

i rcnrrroH

ixHrrr unrr. uowen

iuoron. STARTER

lt.turrlen. ExHAUST

Innooucr cRAPHrcs

;  SEAT

isrmrrHc
lsrrERtHc l,tEcHANIsM
: SERIAL NO. TOOOO AND BELOhI
i SERTAL N0. 70001 AND ABoVE

lsurronr, sur
l ralx, rut l

I rnrnsurssroH (THREE sPEED)

lwetcurs. rnorr
I wsrpls
: FRONT
; REAR

PAGE GRID

? F16

17 G03
18 G04

9 F18

f l  t20

20 G06

25 Gl l
13 F22

% G1l
25 G1l

7 F16

1r F20

18 G04

20 G06

24 G10
11 F20

4 F13
3 F12

20 G06

26 G12

22 G08

24 G10

I F18

24 G10

8 F17

4 F13

23 Gl l

21 G07

9 F18

uvl
c02

G07

F16

F22

G05

G05
G0s

15
r6
2l

7

13

19

lq

' t9

REVISION NO, 17 01 F10 REVISION NO. 17



lll s5 spEcraL -z ' sEcTIoN 
' lll s5 spEcrAL

SECTION E

DESCRIPTION TC- 120 DESCRIPTION TC- 1 20

:CADET 85 SPECIAL RIDING MOTIER
;-BUILT 1975 AND SINCE-

:CADET 85 SPECIAL RIDING MOIdER -CONTINUED
I-BUILT 1975 AND SINCE-
I

Cadet 85 Special  Riding Mower

PIINTEO IN UNITIO STATES OF AMEiICA REVISION NO. 17 01 F11 REVISION NO. 17



Hl ss spEcrAL sEcTIoN t lll 85 spEcrAL SECTION E

rc-120 TC- r 20
ENGINE -CONTIM,EDISERVTCE

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I
j

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

144 4.I4 C91 ENGINE ASSY
-REPLACES 117 571 C92 BY ALSO
ORDERING CABLE. 144 407 C1.

18Q 093 BoLT. s/16 X 1-1/2 TYPE 5 -4-
120 393 I{ASHER, .344 X .688 X .051 -4-
19 277 R1 NUT, 5/16 PLN P/T LOCK TYPE 5 -4-

126 095 C91 ENGINE ASSY, SHORT BLOCK
-REPLACES 62 410 C91-

SERVICE ENGINE

REVISION NO. 1701 F12REVISION NO. 17
PirNrED N ltfED Sr^tES Or



lll ENGTNE -4- sEcTroN , lll EN.TNE
SECTION E

REF. PART
NO. NUMBER TC- r 20

FE- FART
NO. NUMBER TC- 120

I rHcrHr lelcrnr -coNTTNUED

oo@

"-V,,h\-rs

ffi Pq
671

ll'1 cery,
il+
ih" I

61 65)0a4

34-Ot*,

@
45 66

4
47

75--
76

s4!.,%g
64ffijq"

72

0, ( "

.fr]
cA.o434 8D t1

2rE

lro
&-22

33 36

PRINTED IN UNiIEO STATIS REVISION NO. 17 01 F13 REVISION NO. I7



lll ENGTNE sEcTIoN t lll EN.TNE SECTION E

DESCRIPTIOTi TC- 1 20 DESCRTPnOt TC- 1 20
REF. PART
I{O. NUilBER

i  ENGTNE -CoNTINUED

r i 549 355 R1 CAMSHAFT
SERIAL NO. 48499 & BELOI{.

r | 126 085 cr cllrsxaFT'--'-
: -SERIAL NO. 48500 & ABOVE.

ItHcrxe -coNTTNUED
36i s49 457 Rl cAsKtT, cYLINDER HEAD
37', 61 854 C1 CoVER, CYLTNDER HEAD
s8i s49 460 R1 ARMATURE Assy, r,rAGNETo
39i s49 46i Rl scREr, ARHATURE rrouNTrNG -2-
4ol 549 462 R1 curDE. AIR
41 i 54e 4zl Rsl KrT, BBEA{EE polNT q_qoNoENER -NoTE-

, -ENGINE oATE CoDE 820831 & BELotf-
42', s49 434 R1 t(EY, FLYI4IEEL

, -ENGINE DATE CoDE 820831 & BELoI{-
43i s4e 465 R1 cLAirp,_cqNDENSEB_-1qIE-

I rso o++ 
"*Eillt!!rBoltr?80!r8'fi?i1'.'8 

f,iiff--
i 138 530 UASHER, N0. I ZND INT-TooTH LoCK

44', s39 860 Rr covER._BBga[EB pgINI_:NSIE:-

I ze ooo nr sr*!illtU!'BoltrtSolr8'8Pi1*itfiEh9H;
,  'z-

45;RCJ 8

46 i 267 627 Rl

47', 549 992 Rl

48 i s39 882 Rr

491 7z 988 cl

i
50 | 61 860 C1

i 52 413 C1

51j sso s83 Rl

s2 I 539 884 R1

ur 
i 

s3e 88s Rj

54: 549 422 R1
i 16 547 R1

55i sse 88? Rl

s6i  539 888 R1

sz I 53s 879 R1

s8i s49 898 Rl

59i  s49 899 R1

6oi 26s ssz Rl

61 i 539 8?3 Rl

62" 539 874 R1
; 26 000 R1

', 172 374

ml $e 825 R1

64; 549 s8z Rl

6s I s49 8Bs Rl

66 I 539 876 R1

67 i 539 8zz Rl

68 I 539 s78 Rl

6s i 53e sso Rl

zol  s39 8Br Rl

I

2' l

?'

ei
q'
- l

9r

7l
t ,

nl
- t

q l
- l

;
I

10i
I

I

111
12',

tz l

141
tq l

{Al

17t,

1ql

tol

20"

Z'I

22"
I

23tt

24tt

25"

26t,

Zl r

2gt,
I

I

I

2gt,
I

I

I

30i
I

t t l

^^ lJ l t

??l

34i
?ql
-- l

549 357 R1 TAPPET. VALVE .2-

61 844 C91 ROD ASSY. CONNECTING STD

549 354 Rl L0CK. SCREI,/ HEAD

549 365 R1 SCREI. C0NNECTTNG RoD -2-

549 370 Rl PIN. PISTON - STD

539 663 Rl RING SET. PISTON CHROIIE - STD
61 719 Cl RING SET, PISTON .  STD

549 369 R91 PISToN ASSY. STD

61 846 C1 HOUSING, BLOI,IER
180 016 scREr,r,  1/4-20 x 1/2 ZND HEX-HD CAP

-4-
120 380 I.JASHER, 1/4 ZND REG L0CX -4-

549 377 R1 SHIELD. CYLINDER
26 091 R1 SCREU, 10-24 X 3/8 ZND HEX-HD

I.'/SPRING LOCKWASHER -2-

549 393 R1 SEAL, OIL TOP

549 394 R1 VALVE, INTAKE

549 395 Rl SPRING. INTAKE VALVE

549 396 Rl RETAINER. INTAKE VALVE

549 397 R1 VALVE. EXHAUST

549 398 R1 SPRING, EXHAUST VALVE

549 399 R1 RETAINER. ROTO.COIL

549 4OO R1 ROTO.COIL. EXHAUST VALVE

539 849 R91 SUl, lP. OIL

549 410 R1 SEAL. OIL BOTTOM

549 412 Rl SCREtl.  SUMP MoUNTING -6-

444 619 PLUG, 1/4.18 AUTOMOTIVS HEX.HD PIPE
-OIL DRAIN.

A2 E?A 
' I

549 096 Rl

61 847 Cl

549 422 R1

s39 8s4 Rl

549 437 Rl

450 644

138 530

61 853 Cl

20 832 Rl

GAUGE ASSY. OIL LEVEL

PIPE, OIL DRAIN

BREATHER. VALVE CHAI,IBER

SCREI/. BREATHER MOUNTING .2-

TUBE. BREATHER

SCREEN. REl, l lND STARTER
-SERIAL N0. 48499 & BEtol l-

SCREI.I. 8.32 X 3/8 ZNO HEX-HD MACH
-4-

WASHER. NO. S ZND INT-TOOTH LOCK .4-

SCREEN, BL0I,ER HoUSING
-SERIAL NO. 48500 & ABOVE.

scREw. N0. I x 1/2 ZNP H/HDS L/t'l
MACH -4-

62 412 Cl SPACER. BLOhiER HOUSING SCREI4
-SERIAL NO. 48500 & ABOVE-

549 426 R1 HOUSING. REI/IND STARTER .CLUTCH.

61 852 C1 COVER, HOUSING

549 454 R1 HEAD, CYLINDER

60 403 C1 SCREI^I, CYLINDER HEAD - SHORT .5.

549 4s6 R1 SCREI,. CYLINDER HEAD - LoNG -3-

PLUG. RESISTOR SPARK -CHA}IPION.

ELBOI.I, SPARK PLUG INSULATOR

I{IRE ASSY. GROUND

CLIP, I . ' IRE -2-

STATOR W/BRACKET. ALTERNATOR.REPLACES 61 855 C91 BY ALSO
ORDERING CABLE. 144 407 Cl-

DIODE
SPRING. DIODE

BUSHING, STATOR -4-

SCREI,I, STATOR I,|OUNTING -4.

BRACKET. FUSE
-usED oNLY ! ' /STAToR. 51 8s5 C91-

SCREII. BRACKET MOUNTING
wAsHER, .203 X .s00 X .041 ZND

RETAI NER

scRElr. 8-32 X 3/8 HEX-HD

CRANK. GOVERNOR

UASHER. GOVERNOR CRANK

COTTER. GOVERNOR CRANK

RETAINER. GOVERNOR CRANK

GEAR, GOVERNOR

PLATE. GOVERNOR
SCREl,l. 8-32 X 3/8 ZND HEX-I,JASHER-HD

CAP
scREU. 10-32 X 3/8 HEX-HD TAP. -3-

SPRiNG, GOVERNOR

CLAMP. CASING

SCREl,l I|/LOCKIIASHER. HEX-HD

I.,ASHER. INSULATING

COLLAR, INSULATING

LEVER ASSY. GOVERNOR

LINK. GOVERNOR

SPRING. GOVERNOR LINK

RIXTED IN UIIEO STATES OF AMEiICA REVISION NO. 17 01 F14 REVISION NO. t7



lll EN.TNE -o- sEcTIoN t lll ENGTNE
SECTI$.I E

DESCRIPTION TC- 1 20 DESCRIPTIOI{ TC- 1 20

; ENGINE -CoNTTNUEo

71' .  59 941 c1 MUFFLER

" 
126 082 C1 BoLT. I{UFFLER -2-

:  61 725 C1 SHIELD. HEAT

72'. 58 942 cl DEFLEcT0R
: 26 000 Rl scREw. N0. 8 X 3/8 H/|,JHD TAp -2-
: 180 016 SCREW. 1/4-20 X 1/2 ZND HEX-HD CAP
; 120 392 ITASHER. .281 X .625 X .051 ZND

zsl  s39 8s8 Rr FLYwHEEL
-SERIAL NO. 48499 & BELOIi-

?3: 126 093 C91 FLY|.IHEEL AND RING GEAR ASSY
j srs +sr nr notor*?t8lA!*N0' 

48500 AND AB''E-

74', 61 B4B c91 GEAR, tLYhIHEEL RING

74', 126 oe4 ci ,ror,-illffibril*'{t1ll: ?::*'
I sre +es nr t.rr*lti8i$! Ioi-3??o8r?-i?!Y!ro n*t

- t -
I sqg +re Rr NUT. 10-32 ESNA sToP -4-

75; 62 411 C1 CRANKSHAFT

751 126 oe2 c1 ,*o'*i![+o: :: i::: ::::*-
, -SERIAL N0. 48500 & ABoVE-

z6i  126 o9o c1 cEAR. TTII ING

77', 126 ogi c1 coUNTERIiEIGHT AssY

zel 126 084 cl LINK. couNTERr,,EIcHT

?9i 126 089 c1 spAcER, couNTERr.JErcHT

80l 126 os1 c1 BoLT, coUNTERfTEIGHT

Br I 126 086 cl sHIr. scREw HEAD

B2', 223 so2 cl cABLE Assy, oIoDE AND coNNEcToR

esl i07 o?s ct MoDULE. MAGNETRoN IGNITIoN -KIT-
, -ENGINE DATE CoDE 820901 & ABoVE-

84i  io7 176 ci  KEY. FLYI,HEEL
-PART OF MODULE KIT. 107 075 Cl-

I

i sas +zo nsr KIT.

I

I

I s+s lsz nr
I

I

61 861 C1

NOTE - IN ORDER TO CONVERT TO
BREAKERLESS IGNITION SYSTEM,
ORDER MODULE KIT. 107 075 Cl.

RtvIs i0N N0. 17 nt E{ i REVISION NO, 17



T

H SECTION E
I

H -7- SECTIOiI E
ENGINE ENGINE

DESCRIPTION TC- I 20 DESCRIPTION TC- 120

lcmaunrron.
I

I

I

I

I

;
r I s49 448 Rl
:  13r gz4
:  138 166
't 120 622

2', 539 892 R91

si  61 s6r cr
4', 549 493 Rl

si  839 9r8 Rr
6: 61 862 C91

; 61 863 C1

7', 589 920 Rl

ei sss 921 Rl
s j sse 861 R91

10; 539 862 R2

11i ss 3oo cl
12', 55 3ol c1

13i  s39 863 Rl

14" 539 864 R2
I

I

I

I

I

I

AIR CLEANER AND FUEL TANK

SPRING. THROTTLE AD.JUSTING -4.
SCRE}I, 8-32 X 5/8 ZND FIL-HD MACH
hIASHER, NO. 8 INT.TOOTH LOCK -2.
NUT, 8-32 HEX.

CARBURETOR ASSY

GASKET. CARBURETOR

SCREI.I. CARBURETOR MOUNTING -2.

LINK. CHOKE

CLEANER ASSY. AIR
SUPPORT, AIR CLEANER

ELEMENT

GASKET. AIR CLEANER

TANK W/CAP. FUEL

CAP. FUEL TANK FILLER

SCRE}I. AIR CLEANER

SCREll l .  AIR CLEANER

CONNECTOR & FUEL SHUT-OFF

BRACKET. FUEL TANK FRONT

ICARBURETOR, AIR cLEANER AND FUEL TANK -CONTINUED

I

I

I

;
I

I

I

I

rs l  s39 865 Rl
'. 120 214
I 180 oz7
I

ro l  539 862 R1
: 120 380
't 120 375

fl t ,  539 869 R1
| 120 380
; 120 37s

' re l

I

19; 210 511 R1

20'. 55 302 C1
i s39 944 R1

ott  a? ?al  ar_' l

I srs sre nsr
I

I

I

I

I

I

I

I

I

I

I

I

I

BRACKET. FUEL TANK REAR
I,IASHER. 5/16 ZND REG LOCK -4-
scREr{, s/16-18 X 3/4 ZND HEX-HD CAP

-4-

STRAP, FUEL TANK FRONT
I.IASHER. 1/4 ZND REG LOCK
NUT. 1,/4-20 ZND HEX.

STRAP, FUEL TANK REAR
I.IASHER. 1/4 ZNO REG LOCK
NUT, 1/4.20 ZND HEX.

HOSE. FUEL LINE .  USE 23 IN. OF
1/2 HOSE FROM BULX ROLL IIARKED.
427 683 C1-

CLAMP. FUEL LINE HOSE .2-

CLAMP. FUEL LINE HOSE -2-
SCREl, i ,  10-32 X 5/16 HEX-HD TAP.

BUSHING, HEAT DEFLECTOR

KIT. CARBURETOR OVERHAUL

-g
!

ID

g

REVISION NO. 17 01 F16 REVISION NO. I7



T

lll -8--8- sEcTIoN t lll ENGTNE SECTION E
ENGINE

DESCRIPf rOt{ TC- 120 I{UMBER DESCRIPTION TC- 1 20
lstmrrn roron :STARTER M0T0R -C0NTTNUED

cA-04343C

61 856 C91

61 857 Cl

18 665 Rl
r20 380

61 859 Cl

76 693 Cl

76 694 Cl

MOTOR ASSY. STARTER .SEE CHART.

DRIVE

BOLT, 1/4.20 X 4 ZND HEX.HD MACH -2-
I'IASHER. 1/4 ZND REG L0CK -2-

BRUSH KIT

CLUTCH ASSY. STARTER

GEAR. STARTER DRIVE

MOTOR END CAP (r. D. )

Part  Des cr ipt ion Arner ican Bosch
SMH- 12-AI1

lvtitsubishi
M001T0227 i

Arner ican Bosch
01965-23-M0-30-SM Briggs & Strat ton

Motor with
Drive Assy. (Ref.  l ) 539889 R9r 6 r856 C9l 61856 C91 61856 C9 r

Drive Assy. (Ref.  2) 539890 R1 6r85? Cl 61857 Cl 6 r857 Cl

Brush Kit (Ref. 4) 539896 Rl 61787 Cr 539895 R1 6r859 Cr

IiINTEO IN dITEO S'ATES OF AMSI'A REVISION NO. 17 01 F17 REVISION NO. 17



lll -9- SECTION E
I

H -9- SECTIS{ E
ELECTRICAL SYSTE}I ELECTRICAL SYSTEII

PART
I{UM8ER DESCRIPTIOIi TC-120 DESCRIPTIOII TC- 120

iIGNITION AND STARTING
I

I

I

I

I

I

I

I

I

I

I

I

I

|  
^r

BATTERY. LOW-MAINTENANCE -12 VOLT.

CLAMP ASSY. BATTERY

PAD. BATTERY

CABLE ASSY. SI.ITTCH TO GROUND
-SERIAL NO. 48499 AND BELOI.I-

CABLE ASSY, SWITCH TO GROUND.SERIAL NO. 48500 AND ABOVE.

CLIP. CABLE .3-
SCREI'I. 1/4-20 X 1/2 lND HEX-HD CAP

-2-
WASHER. 1/4 ZNO REG LOCK
}IASHER. 1/4 EXT-INT TOOTH LOCK
NUT. 1/4.20 ZND HEX. -2-

jtcHtrtoru AND STARTING -cNTIM,ED
I

Fa

6-&

t-g

&-B

L;

395 357 Rl

61 057 C1

61 058 Cl

549 634 Rl
16 897 Rl

120 214
120 376

CLIP. CABLE -3.
scREhl. 1/4-20 x 1/2 zND HEX-HD CAP
WASHER. 1/4 ZND REG LOCK
NUT. 1/4-20 ZND HEX. -2-

GROMMET

CLIP, SPEED -2-
-SERIAL NO. 48499 AND BELOI{-

CLIP. CABLE SPEED

HARNESS. CABLE

CABLE. IPTO S}IITCH TO MAGNETIC SI.I ITCH

CABLE. BATTERY POSITIVE
BOLT. 5/16 X 3/4 ZND SHORT SQ-NK CRG
I. 'ASHER. 5/16 ZND MED LOCK
NUT. 5/16-18 ZND HEX.

24
,.€l

--l --: ise
! i

A;

'  1Y A lL ' l l  I

i I@F> r'o
I  C7: t -
rv l l

i .l- zo

,, ,f
i  ' t8. !

'4
r l
I

I

I

I

I

I

I

I

I

I cA-04358A
I

I

I

I

5

25

nlo

,, I ,r.r, ,,,

2', 549 092 R2

si  54s 632 Rl

4t, 490 192 R1

I

I

I

I

I

6;

I

I

a l

I

- l.^  |
t l l
- - l

r r  I
l l r

1cl
' - l

I

I

I

I

I

I

I

I

I

I

I

I

I

I

(

3

39s 228 R1
180 016
120 380
120 375

376 359 Rl

491 760 R1
4' ,  62 g1g c1

I

sl  384 ss? Rj
;  180 016

I rzo sao
:  174 916
't 120 375
I

I

I

I

I

I

I

I

I

I

I

I

I

rat{Tlo ril wrlEo sralEs REVISION NO. 17 01 F18 REVISION NO. 17



[l - 10- SECTION E lrl - 10- SECTION E
ELECTRICAL SYSTEI{ ELECTRICAL SYSTE}I

DESCRIPTIOI{ TC- 120 DESCRIPYIOI{ TC- 120

l lcxtrror AND STARTING -coNTTNUED
i3l 130 825 c1 INSULAToR. BATTERv caBLE

rcl 549 635 Rl cABLE. BATTERy cRouND
: 12 653 Rl SCREU. 1/4-20 X 3/4 ZND SQ-NK CRG
: 120 380 I{ASHER. 1/4 ZND REG LOCK
: 120 375 NUT. 1,/4-20 C-Z HEX.

15i 549 636 Rt cABLE, swITcH To STARTER

''i 
488 sos Rl tntt'!r,Hi!ftl8.'3llJgol-t*B,ilflltt*o

'ti 
107 i63 ce2 swtrcn-lraorErnrirl[;lfl-^1[oii[f[rrnc

I

17' ,  13i  313 c1

t t i  62 216 c1

tri 402 23s R1

19; 365 502 R1

r t i  61 7e1 cl

2o', 138 s57

21' ,  491 E3g R1

KEY. IGNITION STIITCH
-SERIAL NO. 48499 AND BELObI-

KEY, IGNITION S}' l ITCH
-SERIAL NO. 48500 AND ABOVE-

SOCKET. IGNITION SIIITCH
-SERIAL NO. 48499 AND BELOI{-

NUT. MAGNETO IGNITION KEY MOUNTING
-SERIAL NO. 48499 AND BELOI, ' .

NUT, MAGNETO IGNITION KEY I i IOUNTING
-SERIAL NO. 48500 AND ABOVE.

I,{ASHER. MAGNETO IGNITION KEY MOUNTING

RETAINER, IGNITION SttI ITCH
-SERIAL NO. 48499 AND BELOI{.

- - l

I

I

I

I

I

I

I

I

zJt

I

ta l
- l

I  rz+ grs
i  120 375

25', 121 629 C2
: 120 391
i 26 208 R1

26" 549 637 R1

27" 144 407 C1

121 613 C1 S|. l ITCH, MAGNETIC
-REPLACES 545 7s6 R2-

114 604 |IASHER. 1/4 EXT. T00TH LoCK
120 214 WASHER. 5/16 ZND REG LoCK -2-
120 367 NUT, 5/16-18 ZND HEX. -2-
120 217 I{ASHER, NO. 10 ZND SPRING IOCK
120 614 NUT, 10-32 ZND HEX.
4s3 049 sCREr,'. 1/4-20 X 3/4 ZND SLT-PAN HD

MACH .2-
120 380 |JASHER,. 1/4 ZND REG LoCK -2-
120 37s NUT, 1/4-20 ZND HEX. -2-

55 292 Cl CABLE, SI. ' ITCH TO FUSE .16 IN, LONG..SERIAL NO. 65106 AND BELO}I-

STARTING MOTOR
-FOR COMPONENTS SEE LIST OF PARTS
UNDER DETAILS OF STARTER MOTOR-

WASHER. 1/4 EXT-INT TOOTH LOCK
NUT. 1/4 TYPE 5

StjITCH ASSY. NEUTRAL STARTING
UASHER. .219 X .500 X .049 ZND
SCREI{. NO. 1ONF X 3/8 H/IilHD TAP

CABLE. St ' l ITCH TO TRANSMISSION

CABLE. SITIITCH T0 ALTERNATOR
-SERIAL NO. 55107 ANO AEOVE-

I

- - l

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

135 461 Cl DIODE ASSY. TRI CIRCUIT.SERIAL NO, 65107 AND ABOVE.

litNTlD tt utrttED sTAlls of AMEntcA REVISION NO. 17 01 F19 REVISION NO. 1?



t

It sEcTI'N t lll REAR FRAME AND DRrvrNG ,illi*s,
SECTION E

REAR FRAME AND DRIVING MECHANISI.I

DESCRIPTIOI{ TC- 1 20 NO.
PART

NUMBEF DESCRIPTION TC- 120

lTRANsMIssr0N DRrvE AND cLUTcH coNTRoLs

I

I

I

I

I

I

I

I

I

I

I

I

I

;TRANSilISSI0N DRM AND CLUTCH CoNTR0LS -CoNTINUED
I

I

I

I

36-&

€_3s

g

.t {

PEDAL. CLUTCH AND BRAKE
PiN, 1, /8 X 7/8 ZND HV COILED SPRING

-2-

PAD. PEDAL

CLAMP, PEDAL PIVOT
SCREhi. 1/4-20 X 3/4 ZND HEX-HD CAP

-4-

ROD. CLUTCH CONTROT
IJASHER, 11/32 X 11/16 X .0s1 ZND -2-
PIN. 1/8 X 3/4 ZND CoT. -2-

ARt,4 ASSY. SHIFTER PIVOT

./21

cA 249t8

BUSHING, SHIFTER ARt'{
I , ,ASHER, 13/32 X 1-1/4 X 7 GA ZND -3-
BOLT, 3/8 X 2-1/4 PHC P/T TYPE 8
NUT. 3,/8-16 CDP HEX. LOCK

BELT. FORWARD DRIVE

SPRING, PEDAL RETURN

SPACER. 3/8 X .938 EXTRA STRONG PiPE

IDLTR. BALL BRG

PULLEY. TRANSMISSION DRIVE

I
€);

3

t i  4s3 530 Rl
|  19 372 Rl

I

I

I

I

I

I

I

I

^ l
' t

I

l

' l

- l

' t

101

' I

i

I

I

488 015 Rl
490 196 Rl
27 346 R1

385 525 Rl

scg roz Rr
549 109 R1

670 823 Rl

489 074 R92

549 598 R1

I

2' ,  4g? 961 R1

31 488 034 R1
; 180 020
I

4" 549 100 R2I  r tn 202

't 177 923

s; 549 101 R1

I

PFtti€o tN u{ttEo $ArEs oF AMEilca REVISION NO. 17 01 F20 REVISiON NO. 17



I

ill -12-
REAR FRAME AND DRIVING MECHANISI,I

sEcTl.N t lll REAR FRAME AND DRrvrNG *ilfii*s, SECTION E

DESCRIPTIOII TC- 1 20 DESCRIPTIOT{ TC- 120

;TRANSIiIISSION DRIVE AND CLUTCH C0NTROLS -CONTINUED
12" 124 349 KEY, 3/16 X 3/4 WOODRUFF 9

13i 269 t?4 R1 RrNG, .E?9 EXT RET

14' ,  s4i  312 Ri cHATN,.FINAL_FEDUqTIgN_ _, ,
AVAILABLE AS COMPLETE CHAIN OR AS' 73 LINKS FROM 10 FT ROLL MARKEO.

I llt;B3g-Rb 
i-iNo- t ' coiiNEcri Hii 'littx ,

1sl  541 858 Rl SHIELD Assy, DRIvE cHAIN

rol  s49 088 Rl cuIDE, BELT -2-
: 611 344 Rl I . IASHER, 11/32 X 7/8 X 16 cA ZND -4-
: 27 969 Rl BoLT, 5/16 X 5/8 pHC p/T rypE I -2-
: 27 970 R1 BoLT, 5/16 X 7/8 pHC PRE-ToRo TypE 8
|  -2-

17',  106 465 ci BELT. MowER DRIVE

rel s49 276 Rr STRAP AssY. tpTo
: 619 8s5 Rl ! /ASHER. t1/32 X 3/4 X 16 cA ZND
; 103 373 PIN, 3/32 X 3/4 C01.

191 s49 278 R1 spRrNG, IpTo

2ot s49 2?9 Rl RoD. Mot{ER SHIFTER

" 

21 872 R1 [4ASHER, 13/32 X 5/8 X 16 cA ZND -2-
:  103 373 PIN, 3/32 X 3/4 COI.  -2-

21'.  549 2Bo R1 SPRING. IpTo RETURN
; r03 383 PrN. 1/8 X 1/2 COr.

22',  s49 281 R2 LEVER Assy. MotJER SHIFTER

2g', 549 269 Rl LEVER Assy, SHIFTER ARl, l
:P0 10 532 | , IASHER, .406 X 1.250 X .090 pLN
: 191 163 BoLT, 3/8 X 4 TYPE s
: 317 598 Rl NUT. SPEED PUSH-ON

24',,  549 275 Rl BUSHING, IPTo

2s',  s4g 289 Ri RoD. SHIFTER HANDLE
't 124 925 NUT, 3/8-24 ZND HEX. JAM -2-

26" 549 290 R1 GRIP, SHTFTER HANDLE

27' ,  488 094 R1 puLLEy, MoltER SHiFTER IDLER
i 385 s25 R1 NUT. 3/8-15 CDP HEX. LoCK

2B', s49 29r R1 puLLEy, ENGTNE AND | l lor,tER DRIVE

zgt, 549 837 Ri cuIDE, BELT pTo aND F0RwARD DRIVE
: 490 196 R1 |,JASHER. 13/32 X 1-1/4 X ? GA C-Z
i 181 6s0 80L1, 3/8-24 X 2-1/2 ZND HEX-HD

3oi 124 s46 KEY, s/3e x s/B wooDRUFF 6
gr I s49 074 Rl RoD, BRAKE

:  103 384 PIN. 1/8 X 3/4 CoT.
:  120 393 | , IASHER, 11/32 X 11/16 X .065 ZND -3-'  120 376 NUT. 5/16-18 ZND HEX.
|  9411 638 NUT, 5/16-18 CAD HEX. LoCK

32', 549 075 R1 SPRING. BRAKE RETURN

33: s49 076 Rl SPRING. coMPRESSIoN

34i

;
3sl b7 83s cl

36i  404 651 R1

3zj 117 s22 c1
: 142 619 H

PULLEY. CENTER
-REFER TO MOl| lER MAIN FRAME
AND KNiFE UNIT-

SPRING, CLUTCH PEDAL

SPRING. ANTI.RATTLE .2-

RETAINER. MO|,IER BOLT
r,rAsHER. .406 X.7s X.10s ZND

I

I

I

I

I

I

REVISiON NO. 17 01 F21 REVISION NO, 17



T

lll - t3- SECTION E
!m -  13-

REAR FRAIIE AND DRIVII,IG IIECHANISI{
SECTTO{ E

REAR FRAME AND DRIVING IIECHANISM

DESCRIPTIOI{ TC- 120 DESCRIPTIOT{ TC-120

irurusurssroN AND BRAKE iTRANsr{IsstoN AND BRAKE -C0NTINUED
I
l l
I

" L) r--'-
', i i j. 

^1|IEH-;
i %;pr | ,o' {{dd#,,, zr t_ \ I _l-ilGgr*,sytrW;J

q.)'q,Y-#'*'rffi' x15
#^g^'>

TRANSMISSION ASSY -3 SPEED-

RING. .461 INV EXT RET

SPROCKET. 8 T

WASHER. PLAIN .O3O
.UST AS RESUIRED-

|,IASHER. PLAIN .040
-USE AS REOUIRED.

}JASHER. PLAiN .O5O
-USE AS REQUIRED.

WASHER. PLAIN .036
.USE AS REQUIRED.

WASHER. PLAiN.026.USE AS REQUIRED-
t. lAsHER,,,^PLA r N^r919_-^

-U)T A) XTUUIKCU-
WASHER. PLAiN .O2O

-USE AS REQUIRED-

E.RING, ,480 EXT RET

BEARING. FLANGE.4.

(i' 30
d?2

36'

cA-24938
I

I

I

I

I

I

I

I

I

I

ei 490 701 R1

7t,  77 71s cj
I

a i 4eo zos R2
si 490 zo4 R1

roi  s6 794 cl
rr  I  77 7i6 c1

I

12t, 77 717 c1
I

ra i  269 174 R1

14', 490 ?09 Rl

rs i  490 710 R2

rs I 124 s49
I

I

I

GEAR. SPUR .20 T

GEAR, I^J/SPACER. SPUR -30 T
-REPLACES 493 517 Rl-

COLLAR, CLUTCH -2-

SPRING. COMPRESSION -2.

HoUSING. LotfER

GEAR W/SPACER. SPUR .25 T
-REPLACES 490 707 Rt-

GEAR [.J/SPACER, SPUR -25 T
-REPLACES 490 708 Rl-

RING. .579 EXT RET -3.

SPACER

GEAR, SPUR -30 T

KEY. 3/16 X 3/4 I I0oDRUFF 9

lia€-€r;
22-a

,*-9*t
tste

|9--0

::'0-''
\._l(:F-"

;

I ses sor nsr
r i 603 540 c1

2',  490 696 R1

sj  4eo 697 Rl

3; 4e0 698 Rl

3;  490 699 Rl

3;  493 511 Rl

31 493 512 Rl

: i  49s s13 Rl
r i  493 si4 R1

I

4', 373 s23 Rl
sj 490 zoo Rl

I

I

ritttlo lN uf,rtaD statEs oF aMEircA REVISION NO. 17 01 F22 REVISION NO. 17



lll REAR FRAM' AND DRrvrNG,rilfii*rsu sEcrroN 
' lll REAR FRAME AND DRrvrNG uiEfilusu SECTIOTI E

DESCRIPTION TC- 120 DESCRIPTIOII TC- 120

;TRANSMTSSI0N AND BRAKE -CoNTINUED

tti 63 736 cel ttott-Hlliol!3'lro 
,,, *'-

18; 124 542 KEY,3/32 X t /2 WooDRUFF 2

r9l  490 212 R91 BEARING, NEEDLE -2-

2e', s6 zgs c1 tAsHER, THRUST .093

;TRANSMISST0N AND BRAKE -CoNTINUED

s4 I 58 se1 cel KrT. s{ITQH^4gsy_
CONSISTS OF

, BALL. DETENT
;  SPRING, COMPRESSION

SHEET, INSTRUCTION
I
,  LABEL
, PIN. ACTUATING -2-
I TERMINAL ASSY. BOARD' CONTACT ASSY, CARRIERI

, LUBRICANT-

ssl s49 793 Rl FoRK, SHiFTER RH
eal 

^uirr l- -  r  , , , - . , , ,  B9LLER

i ;!H['3] !ii*3'5*BU,ooil8 5il,*0"
i  C0NNECTING LINK, 1 306 D-

5zi  58 36s c1 PUcK, FRIcTIoN

, r i ,

22', 971 043 R1

231 490 7i5 Rl

24' ,  490 716 R1

2s', 549 ?69 R1

26', 3so 515 R1

27' ,  549 771 R1

2B', s4T 189 R1

z9', 124 s43

3ol  $1 7a7

s1; s49 772 Rl

32', 493 518 R2

33; 490 721 Rl

341 490 722 R1

3si  549 773 Rl

361 4so 724 R2

371 549 z?4 R1

3si  490 225 Rj

3si  17 006 R1

4oi 490 727 R1

41 i 490 ?28 R1

42', 490 229 R1

4Bi s49 77s R1

oo',, 167 og4

4i', 4go 731 R2

461 rz3 8os c1

47', 549 z?6 Rj

4s;  s49 7?7 R1

49i s8 590 c91
I

I

i
soi b49 729 R1
5i i s49 780 Rl
qct qF A?t ar
-_ l

s3i  549 ?8i  R1

uri 54e 282 Rl

I

PINION. BEVEL .16 T
-ORDER SHAFT KIT. 63 736 C91-

RING, .461 EXT RET

GEAR, BEVEL -42 T

GEAR, SPUR -20 T

SPROCKET, SPECIAL -12 T

I iASHER, .656 X 1.000 X .054 PLN

SPROCKET, SPECIAL. l2 T

KEY, I.JOODRUFF NO. 4 SPECIAL

KEY, 1/8 X 1/2 | ,Jo0DRUFF 3 -2-

KEY, 3/16 X 5/8 W0oDRUFF 61 -3-

SHAFT, OUTPUT

SHAFT | ' I /RING, 269 174 Rl, ORIVE

KEY. HI-PRO SPECiAL -2-

PLATE. LOCK-OUT

SCREI'I .  SHOULDER -4-

FORK, SHIFTER LH

HOUSING, UPPER

SCREI.I.  TAPPING -8-

8ALL, 3/16 CR-STL DETENT -2-

SPRING, DETENT -2-

hIASHER, I.'AVE

INSERT, NYLON

COVER. NYLON

scREw. 10-24 X 1/2 C-Z CR-REC-PAN-HD
TAP. -4-

HANDLE ASSY, SHIFTER

KNOB. SHIFTER HANDLE

OISC. BRAKE

BOLT, SHOULDER

KIT. BRAKE ASSY
-CONSIST OF

BRAKE JAId
COMPRESSION SPRING
FRICTION PUCKS-

SPRING. COMPRESSION

PUCK, FRICTION

LEVER ASSY, ACTUATING Rn

WASHER, PLAIN.O15
-UJE A) KCUUINEU'

WASHER. PLAIN .006
.USE AS REQUIRED.

REVISi0N N0. 17 01 F23 REVISION NO. 17



I

[l sEcrroN r lll - 15- SECTIO}I E
STEERING IIECHANISM STEERING MECHANISiI

DESCRrPlrOri TC- 1 20 DESCRIPTIOTI TC- r20

:STEERING I,IECHANISM :STEERING MECHANISM -CONTINUED
|-SERIAL N0. 70000 aND BELori- i-sERrAL N0. 70000 AND BEL0W-
l l

I

r /i.,:-.
, .// )a\
I  a.a /z t t  a
,  M t / r  t t  \ l r  t(\  ^//  / /  C,/\  /" '
|  \ \  ,  a t  / t

t - .  - - .

|  -Vt
r \\-{-/
|  

-  

i2 \q

, lA--
, i =/^. f\

i ' (%' \ -z\,\ \
i  [L,'-\.-\ \ \
:  \ \ ,  \  \ t  I

I t -,r2 \\ \-?i  \ l  s '  \ \

i \.\ \3" %e| +J Hy- ,aBt
i  - ;K,
i  e-\ cA-2477
I

i ,
t l
l l
t l
t t
t l
t l

r i  549 077 R1 I,HEEL. STEERING -oRDER 12s4 837 c1- 91 497 985 R1 STUD. DRAG LINK RoD
1: 1254 837 C1 r4HEEL. STEERING '.  114 494 NUT. 3/8-24 HEX. JAM -2-

: 1254 836 C1 PRODUCT GRAPHIC. STEERING I. 'HEEL INSERT :
' ,  22972R1 PIN. 1/4 X 1-7/8 ZND HV COILED 10: 392 594 R1 ! 'OINT. 3/8-24 BALI -2-
; SPRING 't  9413 243 NUT, 3/8-24 CAD HEX. LoCK -2-

2' ,  18s 062 Ri BEARTNc. STEERING SHAFT -2- 111 $? g?q E4 qEAB AISy,_SIEERTNG DRAG LrNK

si 106 764 c2 "0"-ApFh.!g*El,'lEE*Al,e ,,i' ::; ;: :] lli];,ll'illi:,::^:,1;'-,-
i  zs gzo RI PIN. 1/4 X 1-318 HV coILED SPRING :
:  108 635 PIN. 1, /8 X 1.1/8 COT. 13: 487 979 R1 BUSHiNG. STEERING GEAR DRAG LINK
; 16 066 R1 I,IASHER, 25/32 X 1-112 X 16 GA i -14' ,  549 091 R1 SToP, PEDAL

4', 549 oz8 R2 SHAFT. uppER STEERING ', 1ot 249 
- 

nivti, 1/4 x t/2 pLN F/HD sol

sl 4gz 980 Rt suppoRT Assy. STEERING '
i  i7g ei i  - -  scnEw.- iZi- le-x i  xtx-nD cAp -2- I

ol s49 094 R91 sHRouD Assy, STEERINc suppoRT I
- l  5za 5ar Ri  -  [ lSHrn. $pRiNc 

-  -  I
I  iz6 izo ruui.-5lr6 Tipr s -z- I
:  i8o ota sdri,-buio x 1/z rvpr s -z- :
i  180 016 scREW. 1/4-20 x 1/2 zND HEX-HD CAP i
', 120 392 wniilin, s/32 x 5/8 x .o6s zND -3- i

7'. 482 987 Ri covER. FRT STEERING cEAR I

I ieo 68s - 6olr, 5/i6-X i-ill-ivpr s -z- l
; 9413 9s2 NUT. s/16 PHC P/T LoCK TYPE 5 -2- ;

ri 487 s73 R1 covER assv. STEERTNG cEAR I
I

i l
t l
l t
l l

PNIilTED Ii l UNITED STAI€S OF AM€EICA REVISION NO. 17 01 G01 REVISION NO. 17



I

ill - 16- sEcTroN , lll SECTION E
STEERING MECHANIST{ STEERING MECHANISM

DESCRIPTIOI,{ TC- 120 oEscRrPTroil TC- 120

:STEERING i{ECHANISl'{
:-sERrAL N0. 70001 AND ABoVE-

;
ra,11
I x
I tlV an

i  Y;g
tU
| \.1-.
t -Gt, f l
i Eb{ l---l
:  rEt; \v
| .-ll'1

\
r . / \ \

ql

- l

I

I

r t l

I

t r l

13;

141' ' I

I

1q'

tRl

la l

18i
to l

201
- - l

1 l  
I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

:STEERING MECHANISM .CONTINUED
:.SERIAL NO. 7OOO1 AND ABOVE.

487 985 R1
114 494

392 594 R1
9413 243

487 976 R4
541 293 Rl

307 920 R1

487 9?9 Rl

549 091 Rl
104 249

106 755 CI

19 885 Rl

106 763 Cl

106 76r Cl

106 766 C1

9412 083

106 762 Cl

STUD, DRAG LINK ROD
NUT, 3/8-NF PLN JAI{ TYPE 5 .2-

JOINT, 3/8 C.Z TYPE G BALL -2.
NUT. 3/8-NF CAD P/T LOCK TYPE 5 -2.

GEAR ASSY. STEERING DRAG LINK
BOLT. STEERING GEAR MOUNTING

BEARING. STEERING GEAR -2-

BUSHING. STEERING GEAR DRAG LINK

STOP. PEDAL
RIVET, 1/4 X 1/2 PLN F/HD SOL

SPACER. STEERING SHAFT

PIN. 1/4 X 1-318 MED PtN CLD SPR .2-

BUSHING. SHAFT SLEEVE

SPACER. STEERING TUBE

WASHER, BELLEVILLE

NUT. 5/16 CAD P/T LOCK TYPE 5

CAP. STEERING I{HEEL

i \ \
l - \ \ \
; 4- \\ '.. -a
I 16.. .-fF.)-

i "r'%"
i tu ( .A^ ,/u tf' , , '"ff i ,,/\ b

i  \ \  { -*
:  \ \  $/-i Io\ "9.:12

i  9-_&, 11--_qsti  10'
i cA.0824s S
I

I

;
I

r  i  io6 zss c i  wHEEL, STEERING

2', 18s 062 Rl BEARING, STEERING SHAFT -2-

sl  106 764 c2 SHAFT Assy, Lol ,ER STEERING
: 23 570 R1 PIN. 1/4 X 1-318 HVY CLD-SPR
: 16 066 Rl WASHER. .781 X 1.500 X .054 PLN
: 1oB 635 PiN, i /8 x 1-r l8 PLN coT

4l 106 760 C1 SHAFT, UPPER STEERING

sl 482 980 R1 suppoRT ASsy. STEERING
: 179 839 B0tT. 3/8 X 1 PLN TYPE s -2-

t i  549 094 R91 sHRouD Assy, 
'TEERING 

supp'RT
: 378 341 R1 $IASHER, SPRING
'. 120 376 NUT, 5/16 TYPE 5 -2-
: 180 073 BoLT. 5/16 X 1/2 rYPE 5 -2-
:  180 016 B0LT, 1/4 X 1/2 TYPE s -3-
; 120 392 I4IASHER, .281 X .625 X .051 -3-

7'  487 982 Rt covER, FRT STEERING GEAR
: 180 089 B0LT. 5/16 X 2-1/4 TYPE 5 -2-
: 9413 952 NUT. 5/16 PHC P/l LoCK TYPE 5 -2-

8; 487 973 Rl CoVER ASSY, STEERING GEAR
I

I

ilt,S-''

'iINiEO 
IN UNITEO S'A'ES OF AMEIICA REVISION NO. 17 01 G02 REVISION NO. 17



lll FR'NT A'LE -17 - sEcTIoN t lll FR'NT AXLE -17- sEgrlo{ E

DESCRIPTION TC- I 20 DESCRIPTIOI{ TC-120

:FRONT AXLE .CONTINUED

'fr
r : \

8-t

AXLE. FRONT -REPLACES 487 940 Rl-
scREt. l ,  3/8-16 X 3-1/2 ZND HEX-HD CAP
NUT. 3/8.16 CDP HEX. LOCK

BUSHING. FRONT AXLE -3.
l , lAsHER. 13/32 X 1-1/4 X 7 GA C-Z -2-

ARM ASSY. SPINDLE RH
BOLT. 3/8 X 3-112 TYPE 5
NUT. 3/8.16 GRIPCO LOCK

ARM ASSY, SPINDLE LH
BOLT. 3/8 X 3-112 TYPE 5
NUT. 3/8-16 GRIPCO IOCK

BEARING. FRONT AXLE -6-

ROD. TIE
NUT. 3,/8-24 HEX. .JAM -2-

iJOINT. TIE ROD -2-
NUT. 3/8-24 CAD HEX. LOCK .2-

4,
A-90774A

r I 541 3os Rl
i 189 305
i 385 52s Rl

2' 487 943 R1
I 4e0 196 Rl

3: 487 944 Rl
: 189 305
i 385 52s Rl

4', 487 945 R1
: 189 30s
i 385 525 Rl

si 30? 920 R1

sl 4sz 949 Rl
;  r14 494

7', 392 594 R1
; 9413 243
I

I

I

I

I

I

I

I

I

I

;
I

I

I

I

I

I

I

i

I

I

PRINTEO IN WIT€O S'AIES OF AMECICA REVISION NO. 17 01 G03 REVISION NO. 17



lll REAR A^LE -  18- sEcTIoN t lll REaR axLE -  18- SECTION E

DESCRIPIION TC- I 20 DESCRIPTIOII TC-120

:'bbtd
iRSAR AXLE AND DTFFERENTIAL

I

I

I

I

I

;REAR AXLE AND DIFFERENTIAL -CONTINUED

rs i 489 33s Rl BUsHrNc -2-
r+l s4r 438 Rl BEARING. REAR AxLE FLANGE BALL -2-

: 541 313 Rl BOLT. REAR AXLE MOUNTING -2-
; 180 120 SCRE$, 3/8-16 X 3/4 ZND HEX-HD CAP

i ',ro ,r, *oifrin, 3/8 zND REG LocK -4-
;  102 53s NUT, 3/8-16 HEX. -4-

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

i

cA-?485

I

I

I ez zrs cgr AXLE Assy. DRIVE -REpLAcEs s49 223 R91-
; -couPqsED 0F REF NoS I THRU 8. AND
, 10 THRU 13-

r i 62 z?B csl HousrlfdEDiFFERENTIAL cARRTER -spRocKET

r i  62 279 c91 HousrNG.-orrrERENTrAL cARRTER

2' s49 8oo R1 AXLE
', 121 673 PIN, 7/64 X 1 CoT.
I 490 963 Rl |,IASHER. .765 X 1.920 X .060 -HUB CAP-
i ssr 658 Rl I,ASHEET ?9/9? \_!=1/!_\ ?? GA
| 4 0R AS REQUIRED PER HHEEL-

si  549 801 Rl AxLE

" 
121 673 PIN. 7/64 X 1 CoT.

: 490 963 R1 WASHER. .765 X 1.920 X .060 -HUB CAP-
: 551 658 Rl r.rAsHER. 2s/a2 x t-1/4 x 22 GA
I -4 0R AS REQUIRED PER t.l lHEEL-

4' ,  4Bg 845 R1 GEAR. BEVEL -16 T -2-

si  488 846 Rr cEAR. PINIoN -16 T -2-

si  4sB 847 Rt PIN. DRrvE -2:

7', 488 848 Rl uAsHER, THRUST BRG RAcE -2-

8i 488 849 R1 WASHER -2-

si 488 8so Rr sPRocKET. 4E T

r0l  23 090 Rl RING, .689 HVy ExT RET -2-

rr l  62 ?8i  cr  BoLT. 5/r6-1s SPEcIAL -4-
:  120 393 I IASHER, .344 X .688 X .051 -4-

12' ,  472 146 Ri NUT, 5/16-18 LocK -4-
I

I

rt wrtto stATEs d aMairca REVISION NO. 17 01 G04 REVISION NO. 17



lH wHEELs -r9- sEcTIoN t lll HHEELS - 19- SECTION E

TC- 120 DESCRIPTIOI{ TC- 120

AR I{HEELSFRONT THEELS IPF

I

I

I

I

I

;
I

I

I

I

I

i

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

' l

- t

I

I

I

I

I

I

I

I

1

I

6
I

I
( t (o l
L-\7

3

d

487 302 R1

490 641 R1

490 643 R1

549 093 R1
490 963 Rl

55r 658 R1

121 673

A- 908I I

EUSHING. IIHEEL -4.

I 'HEEL, FRONT .2.

VALVE. TIRE -2.

CAP. WHEEL HUB -2.
| , IASHER. . 765 X 1 .920 X .060 -HUB CAP-

-2-
r{AsHER, 25/32 X 1-t/4 X 22 GA

.4 OR AS REOUIRED PER I iHEEL-
PIN. 7/16 X 1 CoT. -2-

549 942 R2

490 643 Rl

549 093 Rl
490 963 R1

551 658 R1

121 673
366 I12 Rl
475 898 Rl

I{HEEL, REAR -2.

VALVE. TIRE -2-

CAP. IIHEEL HUB -2-
l lAsHER. .765 X 1.920 X .060 -HUB CAP-

-z-
| , IASHER, 25/32 X 1-1/4 X 20 GA

-4 0R AS REQUIRED PER lr/HEEL-
PIN, 7/16 X 1 CoT. -2-
hlAsHER, .781 X 1.2s X "105 -2-

KEY, 3/16 X 1.3/4 SQ-PARALLEL .2.

cA-o5974

RONT I.IEIGHTS

368 838 R1
191 249
120 394
120 377

l 'JEIGHT. FRONT -2-
BoLT. 3/8 X 3-3/4 TYPE 5 -4-
l tAsHER, .406 X .812 X .051 -4-
NUT. 3/8 TYPE 5 .4.

NOT USED

cA-T483

PNINTEO IN UilIIED STAIES OF AMEiIC REVISION NO. 17 01 G05 REVISION NO, 17



llf DRAI.'BAR AND FRATIE
-20-

tlo. NuMBER oEscRtplori TC- 120

:BODY. FRAME AND DRAb'BAR iBODY. FRAME AND ORAI{BAR -CONTINUED

sEcTroN , lll -20- SECTION E
DRAWBAR AND FRAME

xEr. PART
No. flUMBER DESCRIPTION TC- I 20

3*

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

r :  48? 823 R1
: 403 276 Rl
; 180 082

j rso oeo
: 120 393
i 134 2s8 R1

2', s49 oB9 R3

', 432 qB5
; 432 580
I

3 i 487 822 R1

4t, 482 953 R1
i 180 078

I +r sgz nr
;  120 3e3

ql

- l

I

Ar r?o ooe aor
- t

I

I

I

I

I

I

I

I

BUMPER. SEAT SUPPORT REAR -2-
NUT. SPRING -6-

scREr{, s/16-18 X 1-3/8 ZND HEX-HD
cAP -2-

scREr, t ,  5/16-18 X 1-1/8 ZND HEX-HD
cAP -4-

wAsHER. 1t /32 X 11/16 X .06s ZND -2-
wAsHER. 11/32X 1.0 X .060 ZND -4-

BoDY I1PLU , 43? 485 AND PLUG, 432 s80,
RIDING MotlER

PLUG. 5/8 C-Z BUTTON -IGNITION HOLE-
PLUG, 2.3/32 C-Z BUTTON

-IGNITION HOLE.

SPACER, BODY |[,|OUNTING -6-

ANGLE. DRAWBAR
scREw, 5/16-18 X 7/8 ZND HEX-HD CAP

-2-
NUT. 5/16-18 ZND HEX. LOCK .2.
wAsHER, 11/32 X 11/16 X .065 ZND -2-

STRIP, FOAM GASKET SEALING -2.
-USE 10 IN. FROM A 4 FT LENGTH
MARKED, 73 213 C1-

FRAME II/PRODUCT GRAPHIC. 120 391 C1
ASSY. MAIN
-REPLACES 107 039 Cl-

I

I

I

I

ol

I

t ' l

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

549 693 R1
436 665

446 130

530 118 R1

549 611 R1

cA-?47?A
CONTROL. THROTTLE

scREri.  6-32 X 1/2 ZNP SLT-PAN-HD
MACH -2-

}tAsHER, 11/64 X 13/32 X .036 ZNP -2-

STRIP, FOAM GASKET SEALING
-USE 5 IN. FROM A 4 FT LENGTH
MARKED. 73 2I3 Cl-

KNOB, THROTTLE CONTROL

SPACER, BODY t| |TG REAR .2-
-SERIAL NO. 48 499 AND BELOI,ll-

NOT USED IN THIS APPLICATION

NIi'EO IN WIEO SIA'ES OF AMENICA REVISION NO. 17 01 G06 REVISION NO. 17



lll 
'EAT

sEcTroN t lll 
'EAT

-21- SECTISI E

TC- 120 TC- 120
ISEAT AND SUPPORT

I

I

I

, t$w
I
t ' - -Zt - t1
| ,/^ "--

--- 
a

, R-/
| &, ?a..rril
I

I

I

I

I

r j 839 238 Rs SEAT assy
; 180 120 SCRET'I, 3/8-16 X 3/4 ZND HEX-HD CAp

', 120 Ba2 wdfrin. 3/B zND REG Locx -2-
2', €Z 9q4 R1 suppoRT Assy, SEAT AD,J't 126 032 NUT. 3/8-i6-C-Z ritNc

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

J

I

I

I

I

I

I

I

I

I

I

I

PFINIED IN UNITEO STA'ES
REVISION NO. 17 vt t ru, REVISION NO. 17



sEcrIoN t lll M'*,ER uNIT
-22- SECTION E

lll MouER uNIT
-22-

TC- 1 20
TC- 120 DESCRIPTION

DESCRIPTION

luoweR ntrcH -coNTINUED
I

cko24798

16 922 R1

374 187 R1

488 049 Rl

541 282 R1

488 048 Rl

488 835 R1

488 046 R1
179 837
180 124
102 635
102 394

488 050 R1
19 885 R1

SCREI{.  3/8-16 X 6.1/4 ZND HEX'HD CAP

IIASHER, SPRiNG RETAINING

SPRING, COMPRESSION

BUSHiNG, LIFT

BUSHING, LIFT HANDLE

GRIP, HANDLE

"'iERiri' iisiiH'i' r tl,r' Rire,BoEo,
il!h'R{';l?'!'l 'i7iu 

x oE1 -2-
t tuF?'l . t l l l  x i-3lB MED c'ILED sPRtNG

','Flpi,i;llufll!1 llnBil, o:B_ _,
ARM ASSY, RH FRONT LTFT

Pt*$,oElYRl 117t2^ 1-1116 x '074 zND

NUr-. 1/2-13 ZND HEX. -2-

**i,R?*!t8;' Io'll*[qi?- -0. -
i l l5Hrn' . - ]s l :z 'y. ,  3/4 Y, 16 GA -4-

BUSHING, LIFT HANDLE

ARM ASSY, RH REAR LIFT

I

I

I

I

I

I

I

- l

I

I

t r l

I

I

I

14l

ln

f r l

141
' I

I

I

I

I

I

I

I

106 697 C1
178 373 R1
108 629

489 069 R1

489 066 R1
120 396

124 378

549 114 R1
108 629

1 597

541 283 R1

488 054 Rl

iifriEilweo srAtEs or aMEirca REVISiON NO. 17 01 G08 REVISION NO. 17



lll M,*ER uNrT -23- sEcTroN t lll iloHER rrNrT -23- SECTION E

DESCRIPTIOI{ TC- 120 DESCRIPTIOII TC- 1 20

iHorER HtTcH -coNTINUED
rsl 549 tt8 Rl cHAIN. REAR iror{ER -2-

; 21 097 Rl SCREy, 1/4 X 1-1/4 ZNP P/HDS MACH

I zo soo nr rlsitn. .28r x .z5o x .los -4-
: .USED ONLY TO LEVEL MOI,'ER.
: 23 505 Rl HASHER. 9/32 X 3/8 X 16 GA C-Z -8-

" 
ln 372 NUT. 1/4-20 ZND HEX. -2-

16: 489 o?O R2
: 16 888 Rl
i  21 496 R1

" 
120 214

; 120 376

t7t, 4zg 696 Rgt

18: 492 360 Rl
; 20 601 Rl

rgl  s49 i i? R1
I 20 893 R1

PLATE. STIFFENER .2.
BoLT. 5/16 X 1/4 ZrO SQ-NK CRG -4-
l tAsHER. .344 X .750 X .105 -4-
}IASHER. 5/16 ZND REG LOCK .4.
NUT. 5/16-18 ZND HEX. -4-

PIN, KLIK -2-

PIN. CLEVIS -2.
r{AsHER. 17/32 X 1-1/4 X.119 ZND -2-

CLEVIS. LOCK PIN FRT BRACKET .2-
ttAsHtR, 11/32 x I  X 11 GA ZND -4-

-USED ONLY TO LEVEL }IOI{ER.

ROD

ARM ASSY. LH REAR LIFT
PIN, I /4 X 1.3/8 }IED COILED SPRING

-2-

ARM ASSY. tH FRONT LIFT

SUPPORT ASSY. LH LIFT BAR
r{AsHER. .s31 X 1.000 X .056 -8-
PIN. 3/32 X 7/8 PLN CoT -2-

SPACER. 1/4 X 3/8 STD PIPE -2.

20" 488 052 Rl

21" 488 053 Rl
i  19 88s Rl
I

22', 489 067 Rl

23', 106 696 cl
:  178 373 Rl
; 108 629

24', 385 544 Rl
I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

,iIiliEO Ii UITEO *AT€S OF AMEiIC REVISION NO. 17 v I rruY REVISION NO. 17



I

ltl sEcTIoN 
' lll M'HER uNrT -24- SECTION EMOtrlER UNIT

PART
I{UM8ER TC-120 DESCRIPTION TC- I 20

l{or.,ER }laIN FRAME AND KNIFE UNIT
I

I

I

I

I

I

I

I

I

iM0r,rER MAIN FRAME AND KNrFE UNIT -CoNTINUED

:

€2-o
'-.&
t_Fj{ v._g

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

;
I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

. le*
I  

lJ t  
l+1

ot c le , i  1
- l

si  492 106 Rj

4'.  492 105 R1
I 477 796 R1

" 
120 382't 120 377

5'  dq? 1oR Pl
- l

ol s49 124 R2
6: 62 452 C1

'  Arq rAa Dl
'  t lq ?q"

7', 549 1 19 R3
I

I

I

I

I

I

I

BEARING. BALL AND FAN TYPE

KEY, 1/4 X s/4 l , looDRUFF 91

HOUSING. SPINDLE

CAP, SPINDLE HOUSING
BOLT. 3/8 X 1 ZND SQ-NK CRG -3-
I.'ASHER, 3/8 ZND REG LOCK -3-
NUT. 3,/8..16 ZND HEX. -3-

CUP. SPINDLE

BLADE, 28 IN. MOt,lER
BLADE, 28 IN. MOWER .COATED EDGE-

wAsHER, 25/32 X 1-1/2 X 11 cA -2-
NUT, 3/4-16 HEX. JAM -2.

HOUSING I.I /PRODUCT GRAPHIC. 57 801 C2.
28 IN. MOI,IER

RUNNER. LH |i,|Ol.lER
SCRETI. 5/16 X 3/4 ZNP P/HDCR MACH

-4-
I, IASHER. 5/16 ZND REG LOCK .4-
NUT. 5/16-18 ZND HEX. -4-

RUNNER. RH MOt.lER
SCRE}.I.  5/16 X 3/4 ZNP P/HDCR MACH

-4-
I,IASHER, 5/16 ZND REG IOCK -4-
NUT. 5/16-18 ZND HEX. -4-

PULtEY, CENTER

OEFLECTOR ASSY. 28 IN. MOI||ER
SCREW. 1/4.20 X I/2 ZND HEX-HD CAP

-2-
I.JASHER, 1/4 ZND REG IOCK -2-
NUT, 1/4-20 ZND HEX. -2-

PRODUCT GRAPHIC. CAUTION

549 121 Rl
160 688

120 214
120 376

549 122 Rl
160 688

120 214
120 376

549 123 R1

106 475 Cl
180 016

120 380
120 375

57 801 C2

II WIiEO SIAT€S @ 
^MERICA REViSION NO, I7 01 G10 REVISION NO. 17



lll ilolrER uNrT sEcTIo'r t lH ilouER uNrT -25- SECTIS{ E

DESCRIPTIOX TC- 1 20 f{uil8ER DESCRIPTION TC- r 20

;l'lOltlER BRAKE
I

I

I

I

I

I

I

ARM ASSY. SPINDLE BRAKE
RIVET. 1/4 X 1/2 PLN F/HO SOL
scREll,  s/16-18 X 5/8 HEX-HD CAP
I{ASHER, 5/16 MED LOCK -2.
NUT. 5,/16-18 HEX-HD ZND -2-

CABLE. MOI,,IER BRAKE
I,JASHER. 9/32 X 3/4 X 16 GA ZND
PIN, OUICK ATTACHABLE COTTER

SPRING. EXTENSION
PIN. 1/4-20 X 1/2 ZND STD-HD
r{AsHER. 9/32 X 1/2 X 15 GA

BUMPER ASSY. FRONT
BOLT. 3/8-16 X 3/4 ZND HEX-HD -2.
I.IASHER. 3/8 ZND REG LOCK .2-
NUT. 3/8-16 ZND HEX. -2.

BUMPER ASSY, REAR
NUT, 3/8-16 ZND HEX. -4-
I,JASHER, 3/8 ZND REG LOCK -4-
BoLT, 3/8-16 X 7/8 ZND HEX-HD -4-

lrnooucr cRAPHIcS
: 107 035 C94 PACKAGE. PRODUCT GRAPHICS
: -c0NstsTs 0F
: 549 696 R2 CAUTION INSTRUCTIONS .2-
: 57 801 C2 CAUTI0N
: 120 391 Cl CAUTIoN INSTRUCTIoNS - BATTERY
: $STEERING TIHEEL INSERT
; $$9llEB.9luT9H_rNsTRUcIroNs
: $GEAR SELECTOR INSTRUCTIOO,IS

i iii: clis]-:r:
I  $MODEL DESIGNAT

: $STEERING COLUMN
: 107 038 C3 CAUTION - OPERATING INSTRUCTIONS
i 54s 697 R2 CAUTToN INSTRUCTIoNS
I

I: NOTE.THE FOLLOWING PRODUCT GRAPHIC PKGS
; MAY BE REQUIRED FOR YOUR MACHINE-

I zz see cgr pAcKAcE. IH TRADEMARK -LARGE sIzE-
: -coNslsTs 0F
: $IH TRADEMARK 6.58X7.09 .2-
: $IH TRADEMARK 7.68X8,27 -2.
i $IH TRADEMARK 10.24X11.02 -2-

', 77 s$z cgt pAcKAcE, IH TRADEI,IARK -MEDIUM sIzE-
: -coNstsTs 0F
: $IH TRADEMARK 3,66X3.94 -2-
i $IH TRADEMARK 4.39X4.72 -2-
;  $IH TRADEMARK 5.48X5.91 -2-

: 77 581 C91 PACKAGE. IH TRADEMARK -SMALL SIZE-
: -coNslsTs 0F
: $IH TRADEMARK 1.46X1.57 -2-
: $IH TRADEMARK 2.19X2.36 .2.
;  $IH TRADEMARK 2.93X3.15 -2-

I slz cgs nge pAcKAcE, INTERNATIoNAL NAME
: -FOR RED MACHINES-
: -coNsrsTs 0F
:  $INTERNATIONAL 8.56X.56 -2-
:  $INTERNATIONAL 14.06X.94 -2.
:  $INTERNATIONAL 23.12X1.50 .2.
i  $INTERNATIoNAL 35.12X2.25 -2-

', 547 497 R92 PACKAGE. }{ODEL DESIGNATION
: -FOR RED MACHINES-
: -CONSISTS OF
: $MODEI DESIGNATION 8.78X2.45 -2-
:  $MODEL DESIGNATION 14,08X4.50 -2-
] $IIODEL DESIGNATION 20.04X7.57 -2.
I  $MODEL DESIGNATION 15.20X7.56 -2.

: 547 496 R92 PACKAGE, INTERNATIONAL NAME
: -FOR YELLOW MACHINES-
: -CONSISTS OF
: $INTERNATIONAL 8.50X.50 -2.
:  $INTERNATIONAL 17.OOX1.OO -2.
I  $INTERNATIONAL 23.00X.1.38 -2.
i  $INTERNATIoNAL 3s.00x2.r2 -2-

I sqz +gs Rsz pAcKAGE. MoDEL DESIGNATIoN
: -FOR YELLOW MACHINES-
: -CONSISTS OF
: $MODEL DESIGNATION 12.20X3.00 -2.
:  $MODEL DESIGNATION 15.80X4.68 -2-

I

I

I

I

I

i
I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

. l

' l

I

1 l

I

I

J,

I

I

LEVER
NATION LH
NATION RH

549 627 R93
104 249
180 075
120 214
120 376

549 692 R1
21 801 Rt

382 652 Rl

549 643 Rl
21 934 Rl
22 256 R1

I

I euunrns
I

106 870 C1
180 120
124 382
120 377

106 687 Cl
120 377
120 382
180 121

cA-02500

?iINIED IN WITEO SIATES OI AMEiICA REVISION NO. 17 01 G11 REVISiON NO, 17



lll M'.*ER uNrr -26--26- sEcTIoN t lll Mob,ER uNrT SECTION E

DESCRIPTIOX TC- I 20 DESCRIPTIOII TC- 120
I cnlss cnrcngR ATTAcHMENT lcnlss clrcHrR ATTAcHMENT -coNTINUED

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

;
I i 105 932 C2
r i 126 428 c92

I

^ lzt t t t  zto vz

I

sl  106 5so c1
I 20 zro Rl
| 120 380
i 120 37s

4' ,  610 ?84 Rl

si  106 684 c2

6; 1r7 s75 C91
I

: 593 s27 R1
: 180 089
: 120 393
I s412 083

7' ,  106 826 cl

I

I

cA-04359B

CHUTE ASSY. DISCHARGE.SERIAL NO. 59528 AND BELOt4-
CHUTE ASSY. DISCHARGE

-usED l i l lTH C0VER, 117 s?s C91-
-SERIAL NO. 59529 AND ABOVE-

PRODUCT GRAPHIC, CAUTION - GRASS
CATCHER

HINGE ASSY. CHUTE
scRElr, 1/4 x 1/2 ZNP P/HDS MACH -2-
I, IASHER. 1/4 ZND REG LOCK -2-
NUT. 1/4-20 ZND HEX. -2-

PIN. .094 X 2.402 CAD QA CoT.

FRAME ASSY. BAGGER

COVER ASSY, GRASS BAG -DOME TYPE-
PRODUCT GRAPHIC, IH

-0R0ER PACKAGE, 77 s81 C91-
SPACER, .438 X 1-1/4 PIPE -2-

BoLT. 5/16 X 2-1/4 TYPE 5 -2-
r , tAsHER, .344 X.688 X .0s1 -6-
NUT. 5/16 CAD P/T LOCK TYPE 5 -2-

ELBOI4, CHUTE

BRACKET, ELBOI,I
NUT, s/16-18 ZND HEX. -4-
tr lASHER. .344 X .688 X .Osl -4-

CATCH ASSY
PIN, I /8 X 3/4 HV SLT SPRING
ldAsHER. .375 X .875 X .0s1 ZND
WASHER. CURVED SPRING

BAG. GRASS

rhaur. grc

SLEEVE. BAG FRAME

SHEET, CONNECTING TUBE
SCREW. 8-32 X 3/8 ZNP SLT.PAN.HD

MACH .4.
wAsHER. .188 X .438 X .049 CDP -8-
NUT. NO. 8 MACH SCREt. l  TYPE 1 -4.

I, l ING, 28 IN. MOI,IER BLADE -2-
scREw, 5/16-18 x 3/4 PHC HEX-HD CAP

-4-
NUT. 5/16-18 PHC NYLON INSERT -4.

I

I

I

el
- l

I

I

ol
- l

I

I

I

t , l  I

lZ 
t

t t l

I

I

I

I

<r l
' I

I

I

I

I

I

I

I

106 455 C1
120 376
120 393

106 693 Cl
18 607 Rl

120 394
83 723 Rl

106 473 C2

106 446 Cl

106 971 C1

106 941 C2
436 693

22 651 Rl
120 622

106 89s Cl
25 228 R1

9413 977

- r" 'Z
_-----a|Z

REVISION NO. 17 01 G12 REVISION NO. 17



I

lll -27- sEcTro{ t lH M',.,ER uNrT -27- SECTION E
MOTIER UNIT

DESCRtPIIOr{ TC- 120 DESCRIPTION TC- 120

lcRlss clrcxeR ATTAcHmENT -coNTtNUED

rsl 106 462 cl FLANGE. LocaToR
: 180 016 SCREI', r/4-20 X 1/2 Zt.{fJ HEX-|O CAp
: 20 600 Rl wAsHER. .281 X .750 X .105 -2-
: 120 380 I{ASHER. 1/4 ZND REG LOCX
; 120 375 NUT. 1/4-20 ZND HEX.

I

17 t ,

18 i
ls i
20"

I

I

I

I

zt  
t

f6i 117 277 C2 PRODUCT GRAPHIC. CAUTIO}I - IIOI{ER
INSTRUCTIONS

106 459 Cl RETAINER. TUBE

106 585 Cl HINGE. LEAF CruTE

105 888 Cl CLIP. CoVER -2-
117 499 C1 SUPPORT. FRONT LOCATOR
20 ?10 Rl scREr{, r/4-20 x 1/2 sL-sN sLT PAN-HD

MACH -2-
20 600 Rl uAsHER, .281 X .750 X .105 -2-

120 380 I|ASHER, 1/4 ZND REG LoCK -2-
120 375 NUT. 1/4-20 ZND HEX. -2-

11? 56s C1 HINGE. CoVER -2-
117 547 C1 I{ASHER -5-

117 563 C1 SPRING. BAG RETAINER- - l

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

i
I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

I

tittrEo rN wr?ED s?atas f 
^M€trca REVISION NO. 17 01 G13 REVISION NO. 17



I

lll ilorER uNtT
REF. PART TC- 120
No. NUMBER DEscRlPTlol l

T

sEcTIoN 
' lll MoirER ,NIT

-29- SECTION E-28-
REF. PART

DESCRIPTION TC- 120
I{O. NUMBER

* inrro rr  uureo stAlEs oF AMERICa REVISION NO. 17 01 G14 REVISION NO. 17


